
 

Approve Deny Signatures Date 

X  
Vasantha 
Vasantha Palakurti / Environmental Engineering Specialist November 16, 2020 

X  Pravin Patel 
Pravin C. Patel, P.E. / Environmental Engineer Manager November 16, 2020 

 

Southeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0026166 

Facility Type Municipal APS ID 1021177 

Major / Minor Major Authorization ID 1322891 

a 
Applicant and Facility Information 

a 

Applicant Name 
Warminster Municipal Authority Bucks 
County 

 
Facility Name 

Warminster Township STP & Sewer 
System 

 

Applicant Address 415 Gibson Avenue PO Box 2279  Facility Address 1050 Log College Drive   

 Warminster, PA 18974-4163   Warminster, PA 18974-1825  

Applicant Contact Timothy Hagey  Facility Contact George Pfeiffer  

Applicant Phone (215) 675-3301  Facility Phone (215) 675-6113  

Client ID 64798  Site ID 446058  

Ch 94 Load Status Not Overloaded  Municipality Warminster Township  

Connection Status No Limitations  County Bucks  

Date Application Received August 5, 2020  EPA Waived? No  

Date Application Accepted   If No, Reason Major Facility, Pretreatment  

  

Purpose of Application Application for a renewal of an NPDES permit for discharge of treated Sewage  

a 

 

Summary of Review 

Permittee requests renewal of NPDES permit to discharge an average annual design flow of 8.18 mgd, and a maximum 
monthly flow of 13.5 MGD of treated sewage to Little Neshaminy Creek via Outfall 001; and 0.75 MGD to an UNT to Little 
Neshaminy Creek at Five Ponds Golf Course via Outfall 002. 
 
The facility design includes: bar screen, grit chamber, primary settling, activated sludge using A/O technology, secondary 
settling, and UV disinfection.  Aluminum sulfate is added as required for phosphorus removal.  Other wastewater treatment 
chemicals include chlorine for back-up disinfection, ferric chloride and polymer for centrifuge operations and caustic soda for 
alkalinity adjustments.  Wasted sludge is thickened, anaerobically digested, dewatered, and hauled to a landfill for disposal. 
 
Water quality modeling is performed using Department’s WQM. No changes to assumptions, flows, etc., so effluent limits 
remain unchanged for CBOD5, NH3-N, and DO.  
 
Current limit for phosphorus, Nitrate-Nitrite as N and Total Kjeldahl Nitrogen remain unchanged for this renewal.  
 
Based on DEP’s toxics model spreadsheet, limits have been established for Total Iron, Total Aluminum and zinc has been 
added in this renewal as report only. A compliance schedule has been added for Copper, for in order to take benefit of the 
site-specific criterion for copper. If the permittee chooses not to proceed with developing updated site-specific study for copper 
criteria using BLM, the proposed copper limit will be based on statewide copper criteria and will be effective beginning of Month 
59. 
 
“Solids Management” language has been added in Part C conditions in this renewal. 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026166 
Warminster Township STP & Sewer System  
 
 

2 

Summary of Review 

Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0026166 
Warminster Township STP & Sewer System  
 
 

3 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 8.18  

 Latitude 40Âº 13' 52.09"  Longitude -75Âº 6' 34.34"  

 Quad Name Hatboro  Quad Code 1745  

 Wastewater Description: Treated sewage from Log College STP  

 

 Receiving Waters Little Neshaminy Creek  Stream Code 02638  

 NHD Com ID 25479926  RMI 6.3  

 Drainage Area 29.4  Yield (cfs/mi2) 0.057  

 Q7-10 Flow (cfs) 1.7  Q7-10 Basis Previous Permit  

 Elevation (ft)  190  Slope (ft/ft)        

 Watershed No. 2-F  Chapter 93 Class. WWF, MF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment 
FLOW REGIME MODIFICATION, NUTRIENTS, ORGANIC ENRICHMENT, 
PATHOGENS, POLYCHLORINATED BIPHENYLS (PCBS), SILTATION  

 Source(s) of Impairment 

MUNICIPAL POINT SOURCE DISCHARGES, MUNICIPAL POINT SOURCE 
DISCHARGES, SOURCE UNKNOWN, SOURCE UNKNOWN, URBAN 
RUNOFF/STORM SEWERS, URBAN RUNOFF/STORM SEWERS  

 TMDL Status Final  Name Neshaminy Creek  

 
 

 
 
Design Conditions (From previous permit) 
 
Log College STP discharges to Little Neshaminy Creek, a major tributary of Neshaminy Creek.  Major sewage treatment 
plants located upstream of Log College STP include Horsham Township Park Creek STP (2.25 MGD), Montgomery 
Township Eureka STP (2.4 MGD), and Willow Grove Air Station STP (1.0 MGD).  Major sewage treatment plants located 
downstream of Log College STP include Warminster Township (USNADC) STP (1.2 MGD).  Note that the Horsham 
Township Park Creek STP recently increased their design flow from 1.0 MGD to 2.25 MGD, and that Willow Grove Air 
Station STP was decommissioned.  There is also some discussion that the Warminster Township USNADC STP plans to 
divert their flow to Log College STP.   
 
Based on a drainage area of 29.4 mi2, the Q7-10 stream flow at Log College STP is estimated at 1.7-cfs.  The Q7-10 flow is 
estimated based on the USGS stream gage located on Neshaminy Creek near Langhorne, PA. (Q7-10 = 11.9-cfs at a 
drainage area of 210 mi2) (Reference: USGS low-flow statistics website)   
 

 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0026166 
Warminster Township STP & Sewer System  
 
 

4 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 002  Design Flow (MGD) 0.75  

 Latitude 40Âº 13' 1.46"  Longitude 75 6’ 57.80”  

 Quad Name Hatboro  Quad Code 1745  

 Wastewater Description: Treated sewage from Log College STP  

 

 Receiving Waters 
Unnamed Tributary to Little 
Neshaminy Creek (WWF, MF)  Stream Code        

 NHD Com ID 25479750  RMI   

 Drainage Area        Yield (cfs/mi2)        

 Q7-10 Flow (cfs)        Q7-10 Basis        

 Elevation (ft)    Slope (ft/ft)        

 Watershed No. 2-F  Chapter 93 Class. WWF, MF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment 
FLOW REGIME MODIFICATION, PATHOGENS, POLYCHLORINATED BIPHENYLS 
(PCBS), SILTATION  

 Source(s) of Impairment 
SOURCE UNKNOWN, SOURCE UNKNOWN, URBAN RUNOFF/STORM SEWERS, 
URBAN RUNOFF/STORM SEWERS  

 TMDL Status Final  Name Neshaminy Creek  

 
 

 

 
Other Comments: During the period from June to October, up to 0.75 MGD of effluent may be diverted to Five Ponds Golf 
Course for irrigation.  Flow is measured within the diversion channel and analytical results for parameters sampled at 
Outfall 001 may also be reported for Outfall 002.   

 
Outfalls 001 – 007: Stormwater from Log College STP property. 
 

 
 
 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0026166 
Warminster Township STP & Sewer System 

 

5 

 

Compliance History 

 

 
DMR Data for Outfall 001 (from September 1, 2019 to August 31, 2020) 